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Client Name: CLOUD D.

0. 0.

Client Address: ULICA DRAGUTINA RAKOVCA 3 42000 VARAZDIN - CROATIA VAT NUMBER:
HR92781041318

Sample Description:

PET FELT ACOUSTIC PANEL

The above sample(s) and information were provided by the client.

SGS No.:

Sample Receiving Date:
Testing Period:

Test Requested:
Testing Performed:

SHHL2502008815SD

Feb 26, 2025

Feb 26, 2025 ~ Mar 17, 2025

Select test(s) as requested by the client.
Follow selected test(s) as requested by client.

Test Requirement

Conclusion

1 Formaldehyde Emission See Results

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Tesia fa(r.

Scan to see the report
1 .

Jessica Pan
Approved Signatory

SHAHL25003786401
Verification:
check.sgsonline.com.cn
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Test Result(s):

Test Part Description:

SN ID Sample No. SGS Sample ID Description
SN1 Al SHA25-0037864-0001.C001 Beige felt
Remarks:

(1) 1 mg/kg =1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) “-* = Not Regulated

Formaldehyde Emission

Test Method:  With reference to EN 717-1:2004, analysis was performed by UV-Vis.

Test Item(s) Unit(s) MDL Al
Formaldehyde Emission (In air) mg/m3 0.050 ND
Notes:

The reported result is for reference only.

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.
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Sample Photo:

SHA25-0037864-0001.C001

SGS authenticate the photo on original report only
*** End of Report ***
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